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TAIDEA TECH. (ZHONGSHAN) CO., LTD 

THE 3
RD

 INDUSTRIAL ZONE, TANZHOU TOWN, ZHONGSHAN CITY, GUANGDONG PROVINCE, 528467, 

CHINA 

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : WHETSTONE (1000#) 

Material : CORUNDUM 

Manufacturer : TAIDEA TECH. (ZHONGSHAN) CO., LTD 

Test Performed : Selected test(s) as requested by applicant 

Date of Receipt  : Feb. 21, 2014 

Test Period  : Feb. 21, 2014 to Feb. 26, 2014 

   

Test result(s)    :  Please refer to the following page(s) 

********To be continued******** 

 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of                     
SGS-CSTC Ltd. 

 
_________________ 
Ramber Li 
Authorized Signatory 
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Test Result(s): 

Sample Description: White powder 

Testing Method: Laser particle size analysis 

Detecting Instrument: JL-1177 Laser Particle Size Analyzer 

Test Item Test Conclusion 

Particle Size Distribution 
Sample  Result 

WHETSTONE (1000#) 19.029µm 

 

 

Note: 1. The above test has been subcontracted to the accredited laboratory. 

2. This report cancels and supersedes the report No.SZML140200808, dated Feb. 28, 2014 issued by SGS 

(SHENZHEN). 

******** To be continued******** 
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********End of report******** 

 


